Page 1 of 19. Part# /10/2006

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Page 1 of 19. Part# /10/2006"

Transcription

1 Part# /10/2006 This manual contains important information concerning the installation and operation of the gun washers listed above. Read manual thoroughly and keep for future reference INSTRUCTIONS Herkules Equipment Corporation 2760 Ridgeway Court Walled Lake, MI USA Fax Patents USA , , , , Canada Made in the USA website: Page 1 of 19

2 Table of Contents Warnings 3-4 Assembly Instructions Model Information. 7 Installation.. 7 Operation Preventive Maintenance. 10 Troubleshooting 11 Drawings with part lists: Notes.. 19 Warning Symbol WARNING This symbol alerts you to the possibility of serious injury or death if you do not follow the instructions. Caution Symbol CAUTION This symbol alerts you to the possibility of damage to or destruction of equipment if you do not follow the instructions. Serial Number Model Number Purchase Date Distributor Page 2 of 19

3 EQUIPMENT MISUSE HAZARD WARNING Equipment misuse can cause the equipment to rupture, malfunction, or start unexpectedly and result in serious injury. This equipment is for professional use only. Read all instruction manuals, tags, and labels before operating the equipment. Use the equipment only for its intended use. Do not alter or modify this equipment. Do not exceed the maximum working pressure of the lowest rated system component. Do not operate the gun washer at a pressure above the maximum working pressure rating of the gun(s) being cleaned. Route the hoses away from traffic areas, sharp edges, moving parts, and hot surfaces. Do not use the hoses to pull the equipment. Do not move pressurized equipment. Use fluids or solvents that are compatible with the equipment wetted parts. Read the fluid and solvent manufacturer's warnings. Comply with all applicable local, state and national fire, electrical and other safety regulation. PRESSURIZED EQUIPMENT HAZARD Spray from hose leaks, ruptured components, or from operating the gun washer with an open lid can splash fluid in the eyes or on the skin and cause serious injury. A safety device has been installed to shut off the pump when the gun washer lid is opened. Do not tamper with or alter this device. Open the gun washer lid slowly. Do not prop the gun washer lid open with an object or by any other means. Do not stop or deflect fluid leaks with your hand, body, glove, or rag. Tighten all fluid connections before operating the equipment. Replace worn, damaged, or loose parts immediately. Page 3 of 19

4 FIRE AND EXPLOSION HAZARD WARNING Improper grounding, poor air ventilation, open flames, or sparks can cause a hazardous condition and result in fire or explosion and serious injury. Ground the equipment. See Installation for grounding procedure. Provide fresh air ventilation to avoid the build up of flammable fumes from the cleaning solution. Extinguish all open flames or pilot lights in the gun washer area. Disconnect all electrical equipment in the gun washer area. Keep the gun washer area free of debris, including cleaning solutions, rags, and gasoline. Do not turn on any light switch in the gun washer area while operating or if fumes are present. Do not smoke in the gun washer area. Do not operate a gasoline engine in the gun washer area. Follow the gun manufacturer's solvent and other cleaning recommendations. Use solvent with the highest possible flash point. If there is any static sparking while using the equipment, stop operation immediately. Identify and correct the problem. Drain the cleaning solution into a proper storage container when gun washer(s) is not in use. TOXIC FLUID HAZARD Hazardous fluids or toxic fumes can cause serious injury or death if splashed in eyes or on the skin, swallowed, or inhaled. Know the specific hazards of the fluid you are using. Read the fluid manufacturer's warnings. Store hazardous fluid in an approved container. Dispose of hazardous fluid according to all local, state and national guidelines. Wear the appropriate protective clothing, gloves, eyewear and respirator. Pipe and dispose of the exhaust air safely. If diaphragm fails, the fluid may be exhausted along with the air. Page 4 of 19

5 Stand and tub connections Assembly STEP 1 Attach the four legs to the frame using (4) 1/4-20 x 1/2" hex bolts, (4) #10 flat washers, (4) 1/4" lock washers and (4) 1/4" acorn nuts per leg (see fig.1). Hex bolt 1/4-20 x 1/2" Flat washer #10 Filter/Regulator leg assembly Note: The leg assembly containing the timer and the leg assembly containing the filter/regulator must be positioned as shown in fig.1. STEP 2 Position the pump mount bracket between the timer leg assembly and the filter/regulator leg assembly. Attach the pump mount bracket to the stand using (2) 1/4-20 x 1/2" hex bolts, (2) #10 flat washers, (2) 1/4" lock washers and (2) 1/4" acorn nuts per leg (see fig.1). STEP 3 Attach the pump to the stand using the (2) 1/4-20 x 1" hex bolts, (2) 1/4" flat washers, (2) 1/4" lock washers and (2) 1/4" hex nuts per leg (see fig.2). STEP 4 Attach the ball valve to the reducing nipple on the bottom of the tub and set tub in the stand (see fig.3). Use a sealant on the ball valve/bulkhead to avoid leaking. STEP 5 Attach the white plastic muffler to the exhaust port of the pump (see fig.3). STEP 6 Slide (1) #10 flat washer then (1) 1/8" nylon spacer then the timer knob over the shaft protruding from the timer leg assembly (see fig.3) Hex bolt 1/4-20 x 1/2" Flat washer #10 Timer leg assembly 1/4" Lock washer 1/4" Lock washer 1/4" Acorn nut 1/4" Acorn nut fig.1 Flat washer 1/4" Hex bolt 1/4-20 x 1" Timer knob Nylon Spacer Flat washer #10 Ball valve Muffler 1/4" Lock washer 1/4" Hex nut fig.2 Page 5 of 19 fig.3

6 Connecting fluid and air hoses Assembly STEP 7 Insert the nipple and bushing end of the 3-way valve assembly into the upper bulkhead in the tub. Use sealant to avoid leaking and orient as shown (see fig.4). STEP 8 Connect the 13" long fluid outlet tube between the fluid outlet port of the pump and the straight barb on the valve. DO NOT HEAT HOSE (see fig.4). STEP 9 Connect the 16" long fluid inlet tube between the fluid inlet port of the pump and the lower bulkhead on the tub. DO NOT HEAT HOSE (see fig.4). STEP 10 Connect the 20" long fluid tube between the elbow barb on the valve and the elbow barb on the tub above the valve. DO NOT HEAT HOSE (see fig.4). STEP 11 Connect the black 5/32" air hose between the regulator and the air in port of the limit valve located on the rear leg of the gun washer (see fig.4). Note: Air in port of limit valve is the port opposite the roller. For all air hose, press tubing in through collar until seated. Pull firmly on hose to test for a tight connection. STEP 12 Connect the blue 5/32" air hose between the air in port of limit valve located on the front leg and the air out port of the limit valve located on the rear leg of the gun washer (see fig.4). STEP 13 Connect the clear 5/32" air hose between the pump and the air out port of the limit valve located on the front leg of the gun washer (see fig.4). Connecting lid rod and actuator linkage STEP 14 Slide the actuator over the lid rod opposite the drilled end and hand tighten approx. 4" from the end of the rod. Insert the actuator into the large slot in the right rear leg (see fig 6). STEP 15 Attach the lid rod to the lid bracket using the 1/4" clevis pin and circular cotter pin supplied (see fig. 5). STEP 16 To adjust the actuator, close the lid and loosen the set screw on the actuator. Slide the actuator down until it completely closes the limit valve and retighten the set screw (see fig. 6). Grounding the lid STEP 17 Using an 1/8" allen wrench, remove the back right lid screw. Connect the ground wire (with the aluminum terminal attached) from the pump to the lid screw and reconnect it to the tub (see fig. 5). 13" Fluid outlet tube Limit valve Clear air hose Lid bracket Cotter pin Ground wire Lid rod 20" Fluid tube Set screw Actuator Lid rod 16" Fluid inlet tube Limit valve Black air hose Blue air hose Clevis pin fig.4 Lid screw fig.5 fig.6 Page 6 of 19

7 Parts bag contents Hex bolt 1/4-20 x 1/2 18 ea Flat washer #10 19 ea Acorn nut 1/ ea Flat washer 1/4 2 ea. 6 Ball valve 1 ea. 83 Hex bolt 1/4-20 x 1 2 ea. 84 Hex nut 1/ ea. 85 Lock Washer 1/4 20 ea Clevis pin 1/4 dia. 1 ea Cotter pin 1 ea Actuator 1 ea Valve assembly 1 ea. C9A Nipple 1/8 NPT X 4-1/2 2 ea. 53B Stem support female 2 ea. M Timer Knob 1 ea. M Spacer 1/8" Nylon 1 ea. M5 Tube 5/32 blue plastic 30 in. M5-BLACK Tube 5/32 black plastic 9 in. M5-NEUTRAL Tube 5/32 clear plastic 13 in. Model Information B A D C NOTE: Dimensions listed are overall measurements. Model Description Weight Dimensions in./(mm) lbs/(kg) A B C D Two gun, two cup paint gun washer equipped with diaphragm G210 pump, filter-regulator and timer. Adapted for pressure feed systems, paint hoses, and cans up to 5 gallons. (31) (1168) (524) (540) Cleans both solvent and water based paints. Installing the Gun Washer Installation 1) Place gun washer on a level surface in a properly ventilated paint mixing room or paint booth. Grounding the Gun Washer Air supply port 1) Connect the ground wire on the gun washer s pump to a true earth ground. 2) Ground all equipment used or located in the gun washer area. Connecting the Air Line 1) Install a 1/4 in. npt male coupler, that is compatible with the quick disconnect of your air supply line, into the air supply port of the filter/regulator located on the right rear leg (see fig. 7). 2) Connect air line with at least 75 psi to the coupler. Filter/regulator is preset. Do not adjust. fig.7 Page 7 of 19

8 Filling the Gun Washer with Fluid Operation Placing Equipment in the Gun Washer 1) Close ball valve located on the bottom of the tank. To clean guns not mentioned here, use the long or short stem supports as needed (see Fig. 8). For questions or 2) Pour five gallons (18.9 liters) of high quality adapter kits contact your paint gun washer distributor. cleaning solution into the tub. Unit is capable of cleaning both solvent and water based paints. Preparing the Equipment to be washed Siphon Feed Guns Place the gun siphon tube on the short stem support. Gravity Feed Guns (HVLP) 1) Remove paint cup or paint line and the air line from the Place long stem support over one of the short stem paint gun. supports. Place paint inlet of gun on long stem support. Place the air cap assembly over the air inlet of the gun to 2) Drain excess paint from cup and gun. keep cleaning solution out. 3) Remove all gauges and regulators. Pressure Feed Guns Place long stem support over one of the shorter stem 4) Lock the gun trigger in the open position by placing the supports. Place paint inlet of gun on long stem support. trigger lock around the gun handle and trigger (see fig. 8). CAUTION All pressure gauges must be removed before placing the equipment in the gun washer to avoid damaging the gauges. Pots and Cups Place pots and/or cups on divider platform over front spray nozzles. fig. 8 Pressure Feed Gun Trigger Lock Air Cap Assembly Gravity Feed Gun (HVLP) Long Stem Support Short Stem Support Siphon Feed Gun Page 8 of 19

9 Operating the Gun Washer Operation 1) Make sure all wire trigger locks and other accessories 5) If the lid is opened prior to the end of the timing cycle, the are inside the gun washer tub. safety air cutoff switch will stop the gun washer. The gun washer will start again when the lid is closed if time 2) If washing only one set of equipment, place empty cans over remains on the timer. the unused nozzles and/or stem supports to prevent spray from hitting the underside of the gun washer lid. Note: Open the lid slowly to minimize vapor escape. 3) Close the gun washer lid. 6) Remove the equipment from the gun washer and wipe off any remaining cleaning solution. 4) Turn the timer knob clockwise 90 degrees to start the gun washer. The gun washer will run for 90 seconds. Turning the timer knob less than 90 degrees will reduce the timing cycle. Paint equipment will clean in 60 to 90 seconds. Internal Washing of Paint Lines 1) Remove the brass plugs from the front of the 3-way valve and the internal wash bulkhead (see fig.9). Internal wash bulkhead Socket plug Hex plug 2) Install a female fluid quick coupler with 1/4" NPT male threads into one, or both, locations the plugs were removed from. Coupler must be compatible with the solvent you are using. 3) Connect the paint line to the 3-way valve and the internal wash bulkhead. 4) Face the pointer of the 3-way valve towards the front of the unit and operate the gun washer. Paint line fig.9 Internal and External Washing of Paint Lines 1) If necessary, install a female fluid quick coupler with 1/4" NPT male threads into the internal/external wash bulkhead located inside the tub, on the valve side of the tub (see fig.10). 2) Connect the paint line to the internal/external wash bulkhead. 3) Face the pointer of the 3-way valve towards the back of the unit and operate the gun washer (internal cleaning portion). Paint line Internal/external wash bulkhead 4) Face the pointer of the 3-way valve towards the tank and operate the gun washer (external cleaning portion). Note: When finished cleaning hoses be sure to securely replace all plugs which were removed. Return the pointer of the 3-way valve to its position facing the tub; failure to do so will cause the gun washer to operate incorrectly. fig.10 Valve Positions Pointer Direction Manifold Cleaning Towards the tank Internal Paint Line Cleaning Towards the front of the tank Internal/External Paint Line Cleaning Towards the rear of the tank and towards the tank Page 9 of 19

10 Operation Washing Pressure Pot and Lid 1) Remove the 1/8" NPT hex plug from the manifold block (see fig.11). 2) Insert the spray nozzle assembly into the manifold block (see fig.11). 3) Place the pot over the spray nozzle assembly and place the pickup tube of the lid over one of the short stem supports. Spray nozzle assembly 4) Operate gun washer. Washing Five Gallon Cans 1) Remove the 1/8" NPT hex plug from the manifold block (see fig.11). Hex plug Note: Remove all gauges from any equipment being 2) Insert the spray nozzle assembly into the manifold block. cleaned to avoid damaging the gauges. (see fig.11). Replace the hex plug in the manifold block when not using 3) Place five gallon can over the spray nozzle assembly. the spray nozzle assembly. Failure to do so will cause the gun washer to operate incorrectly. 4) Operate gun washer. Preventative Maintenance fig.11 1) Drain excess paint from cup or pot before placing in gun washer. Filter/Regulator #T17M 2) Drain paint sludge from gun washer tank weekly. Do this after a weekend so that it has settled. Open ball valve and drain until clear solution flows. Add cleaning solution to fill 1" above intake filter. 3) Remove the filter bowl and check the filter inside the regulator for excess buildup approx. every 6 months. 4) Change cleaning solution completely when objects being cleaned become tacky to the touch. Filter Bowl 5) Clean inside of tub and intake filter before filling with cleaning solution. CAUTION Do not change the setting of the filter/regulator.this could damage the filter/regulator or pump Filter # Page 10 of 19

11 Troubleshooting Problem Possible Solution Gun washer will not turn on. 1 Make sure the air line is properly connected with at least 75 psi. Air pressure is regulated at 75 psi. 2 Make sure lid is fully closed. Make sure the lid rod actuator is making full contact with the limit valve on the right rear leg. 3 Check all air connections to ensure that there are no leaks. 4 Make sure timer cam is engaging the limit valve on the right front leg. 5 Make sure timer is on and functioning correctly. Gun washer turns on but 1 Make sure intake filter is not clogged (Clean or replace). pumps slowly or not at all. 2 Make sure the air line is properly connected with at least 75 psi. Air pressure is regulated at 75 psi. 3 Check all air connections to ensure that there are no leaks. 4 Make sure there is 5 gallons of clean solution in the gun washer. The cleaning solution should be an inch above the intake filter. 5 Make sure lid is fully closed. Make sure the lid rod actuator is making full contact with the limit valve on the right rear leg. 6 Make sure manifold nozzles and stem supports are not clogged. Gun washer will not shut off 1 Make sure timer cam is moving. If its not, slightly loosen the nuts holding the limit valve on the right front leg of the stand. Reposition valve and tighten nuts. 2 Make sure limit valves located on the right front leg or right rear leg of the stand are not stuck in closed position. Fluid does not flow through 1 Make sure paint lines are not clogged with debris. desired line, or minimal fluid flows through cleaning manifold. 2 Make sure 3-way valve adjustable lever is pointing directly towards the desired port. Towards the back of the unit for internal/external cleaning of paint lines (internal cleaning portion). Towards the unit for standard manifold cleaning and for internal/external cleaning of paint lines (external cleaning portion). Towards the front of the unit for internal cleaning of paint lines. Page 11 of 19

12 G210 Parts Layout Page 12 of 19

13 G210 Parts Layout Part # Description Quantity 1 6 Ball Valve 1 EA Pump Mounting Bracket 1 EA Filter Leg Assy 1 EA. See pg Timer Leg Assembly 1 EA. See pg Lid Assembly 1 EA. See pg Manifold Assembly 1 EA. See pg Pump Assembly 1 EA. See pg Flammable Caution Sticker 1 EA Hose Barb 3/8 x 1/4 NPT 90 - Brass 2 EA Front Decal 1 EA Lid Sticker 1 EA Leg 2 EA Stand Frame 1 EA A-72 Ground Wire 2 EA Bulkhead with Nut 3/4" - Brass 2 EA Bulkhead with Nut 1" - Brass 3 EA Hose Barb 3/8 x 3/8 NPT 90 - Brass 1 EA Hose Barb 3/8 x 3/8 NPT - Brass 1 EA Filter for Pump Inlet 1 EA BLUE Tub 1 EA D Divider 1 EA Hose Barb 3/8 x 1/4 NPT - Brass 1 EA B Plug Hex 1/4 NPT - Brass 1 EA Reducing Nipple - Brass 1 EA PE Hose Inlet 16 IN PE Hose Outlet 13 IN PE Hose 20 IN Reducing Bushing - Brass 1 EA B Washer 1-1/2 x 1 - Nylon 1 EA Socket Plug 1/4 NPT - Brass 1 EA. 31 C26 Valve 3-way 1/4 NPT - Brass 1 EA. 32 M26A Nipple 1/4 NPT - Brass 1 EA. 33 M5 Tube 5/32 Plastic - Blue 30 IN. 34 M5-BLACK Tube 5/32 Plastic - Black 9 IN. 35 M5-NEUTRAL Tube 5/32 Plastic - Neutral 13 IN. Note: For parts shown but not identified refer to assembly layouts on pages For whole 3-way valve assembly ref.# Page 13 of 19

14 G210 Lid Layout Part # Description Quantity Washer Flat #10 USS - Zinc 4 EA Actuator Clip Ring 1 EA Actuator Pin 1 EA Lid Sticker 1 EA Screw x 1/2 4 EA Actuator Rod 1 EA. 7 10A Handle 1 EA Lid 1 EA Actuator Bracket Notched 1 EA Actuator Lid Bracket 1 EA Lid Stop 1 EA C Rivet 3/16 x 1/2 - Aluminum 4 EA Rivet 3/16 x 1/4 - Stainless 2 EA C Hinge 2 EA. Note: Parts are shown for reference purposes only and are not necessarily part of a Herkules assembly. Page 14 of 19

15 G210 Manifold Layout Part # Description Quantity 1 57 Hose Barb 3/8 x 1/4 NPT - Brass 1 EA Hex Plug 1/8 NPT - Brass 3 EA Air Cap Assembly - Brass and Stainless 2 EA Spray Nozzle Assembly 1 EA Manifold Half - Stainless 2 EA E-ring - Stainless 2 EA A-6 Manifold Ground Wire 1 EA S Manifold Bolt - Stainless 2 EA D Manifold Block 1 EA Ground Wire Rivet 2 EA BA Trigger Lock Assembly 2 EA A Stem Support Male 2 EA B Stem Support Female 2 EA P1 Full jet Nozzle - White 12 EA PE Manifold Hose 7 IN. 16 C9A Nipple 4-1/2" - Brass 2 EA. Note: Parts are shown for reference purposes only and are not necessarily part of a Herkules assembly. Page 15 of 19

16 G210 Pump and Legs Layout Page 16 of 19

17 G210 Pump and Legs Layout Part # Description Quantity 1 67 Adaptor 1/4 NPT - Brass 1 EA Pump 1 EA Plastic Muffler 1 EA Leg 2 EA ON/OFF Sticker 1 EA Hose Barb 3/8 x 3/8 NPT 90 - Brass 2 EA Wire Terminal 3 EA A-72 Ground Wire 2 EA Washer Flat #10 USS - Zinc 1 EA Screw 8-32 x 1 - Black 4 EA Nut Nylock Zinc 4 EA Screw x 1/2 - Stainless 1 EA Nut Hex Stainless 1 EA D Washer Flat 1/2 - Zinc 2 EA. 15 M1C Limit Valve - Gold 2 EA. 16 M A Timer 1 EA. 17 M Knob for Timer 1 EA. 18 M Cam For Timer 1 EA. 19 M Spacer 1/4" Thick - Nylon 2 EA. 20 M Spacer 1/8" Thick - Nylon 2 EA. 21 M Timer Screw #4 x 5/8 2 EA. 22 T17M Filter / Regulator 1 EA. 23 T25 5/32 Hose fitting 90 Swivel 2 EA. Note: Parts are shown for reference purposes only and are not necessarily part of a Herkules assembly. Page 17 of 19

18 G210 Hardware Layout Part # Description Quantity Bolt Hex 1/4-20 x 1/2 - Zinc 18 EA Washer Flat 1/4 USS - Zinc 2 EA Washer Flat #10 USS - Zinc 19 EA Acorn Nut 1/ Nickel 18 EA Bolt Hex 1/4-20 x 1 - Zinc 2 EA Nut Hex 1/ Zinc 2 EA Washer Lock 1/4 - Zinc 20 EA. Page 18 of 19

19 Notes Page 19 of 19

Page 1 of 12. Part# /30/2016

Page 1 of 12. Part# /30/2016 Part# 1007480-02 9/30/2016 This manual contains important information concerning the installation and operation of the gun washers listed above. Read manual thoroughly and keep for future reference. INSTRUCTIONS

More information

DISPLACEMENT PUMP INSTRUCTIONS-PARTS LIST Rev. K. Model , Series A Model , Series B Model , Series A

DISPLACEMENT PUMP INSTRUCTIONS-PARTS LIST Rev. K. Model , Series A Model , Series B Model , Series A INSTRUCTIONS-PARTS LIST INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. DISPLACEMENT PUMP 308190 Rev. K 3000 psi (210 bar) MAXIMUM WORKING PRESSURE Model

More information

Airless Spray Gun INSTRUCTIONS DP psi (345 bar) Maximum Working Pressure

Airless Spray Gun INSTRUCTIONS DP psi (345 bar) Maximum Working Pressure INSTRUCTIONS DP-6376 Airless Spray Gun 5000 psi (345 bar) Maximum Working Pressure INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. Table of Contents Warnings......................................

More information

D Instructions/Parts. Siphon Feed Detail Spray Gun D

D Instructions/Parts. Siphon Feed Detail Spray Gun D Instructions/Parts D-5-55 Siphon Feed Detail Spray Gun FOR PRODUCT INFORMATION CALL: 1-800-742-7731 309991D Important Safety Instructions Read all warnings and instructions in this manual. Save these instructions.

More information

MGFHVLP. Instructions/Parts. Mini Gravity Feed System E. Part No Includes MGFHVLP Mini Gravity Feed Spray Gun and MGC 125 Gravity Cup.

MGFHVLP. Instructions/Parts. Mini Gravity Feed System E. Part No Includes MGFHVLP Mini Gravity Feed Spray Gun and MGC 125 Gravity Cup. Instructions/Parts MGFHVLP Mini Gravity Feed System FOR PRODUCT INFORMATION CALL: 1-800-742-7731 309989E For gravity feed spraying of automotive colors and clears. Ideal for touch-up and detail work. Important

More information

Fast-Flo Pump INSTRUCTIONS-PARTS LIST. Table of Contents 1:1 RATIO

Fast-Flo Pump INSTRUCTIONS-PARTS LIST. Table of Contents 1:1 RATIO INSTRUCTIONS-PARTS LIST INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. First choice when quality counts. 07 7 Rev. Z Supersedes W Includes Rev. Y changes

More information

Instructions Parts List

Instructions Parts List Instructions Parts List : RATIO Fast Flo Pump Air operated piston transfer pump for low viscosity fluids. For professional use only. Only models that are EX certified are approved for use in European explosive

More information

T1-Titanium Non-HVLP Spray Gun

T1-Titanium Non-HVLP Spray Gun T1-Titanium Non-HVLP Spray Gun THE SPRAY GUN PEOPLE FOR PRODUCT INFORMATION CALL: 1-800-742-7731 Important Safety Instructions Read all warnings and instructions in this manual. Save these instructions.

More information

Viscount I Hydraulic Motor and Displacement Pump

Viscount I Hydraulic Motor and Displacement Pump INSTRUCTIONS-PARTS LIST 308 674 INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. Rev. C Supersedes Rev. B Viscount I Hydraulic Motor and Displacement Pump

More information

Husky 715 Air-Operated Diaphragm Pumps

Husky 715 Air-Operated Diaphragm Pumps INSTRUCTIONS PARTS LIST INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. First choice when quality counts. 308 444 Rev. R Supersedes Rev. P ACETAL AND

More information

INSTRUCTIONS. US Patent Pending HVLP Turbine Guns

INSTRUCTIONS. US Patent Pending HVLP Turbine Guns INSTRUCTIONS 309317 INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. Rev. A US Patent Pending HVLP Turbine Guns 10 psi (0.07 MPa,.7 bar) Maximum Inlet

More information

Instructions Parts List

Instructions Parts List Instructions Parts List ACETAL Husky 515 Air Operated Dual Inlet Diaphragm Pump Used to evacuate and transfer fluids. 100 psi (0.7 MPa, 7 bar) Maximum Fluid Working Pressure 100 psi (0.7 MPa, 7 bar) Maximum

More information

herkules 338 Air Operated Diaphragm Pump

herkules 338 Air Operated Diaphragm Pump Instructions Parts List herkules 8 Air Operated Diaphragm Pump 00 psi (0.7 MPa, 7 bar) Maximum Fluid Working Pressure 00 psi (0.7 MPa, 7 bar) Maximum Air Input Pressure 09668H Model No. 49 Acetal Pump,

More information

Air Operated Diaphragm Pumps

Air Operated Diaphragm Pumps Instructions Air Operated Diaphragm Pumps 30898ZAC For fluid transfer applications. For professional use only. Only models marked with (*) are approved for use in European explosive atmosphere locations.

More information

Air-Operated Diaphragm Pumps VERDER VA 15 ACETAL* AND CONDUCTIVE POLYPROPYLENE* VERDER VA 20 INSTRUCTIONS PARTS LIST

Air-Operated Diaphragm Pumps VERDER VA 15 ACETAL* AND CONDUCTIVE POLYPROPYLENE* VERDER VA 20 INSTRUCTIONS PARTS LIST INSTRUCTIONS PARTS LIST Air-Operated Diaphragm Pumps 819.6900 Rev. ZAA For fluid transfer applications. For professional use only. 100 psi; 0.7 MPa; 7 bar Maximum Fluid Working Pressure 100 psi; 0.7 MPa;

More information

Air Operated Diaphragm Pumps

Air Operated Diaphragm Pumps Instructions Air Operated Diaphragm Pumps 30898W 00 psi (0.7 MPa, 7 bar) Maximum Fluid Working Pressure 00 psi (0.7 MPa, 7 bar) Maximum Air Input Pressure ACETAL, POLYPROPYLENE, AND PVDF Husky 55 Model

More information

Spray Nozzle Adapters

Spray Nozzle Adapters INSTRUCTIONS-PARTS LIST 306 788 INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. First choice when quality counts. Rev. G Supersedes Rev. F DIRECTIONAL

More information

Pro Shot Grease Dispense Valve

Pro Shot Grease Dispense Valve Instructions Parts List Pro Shot Grease Dispense Valve 309032J For high pressure grease dispense. 8000 psi (55 MPa, 552 bar) Maximum Working Pressure Model No. 242055, Series B, 1/4 npt Fluid Inlet Model

More information

Lubricator Gun: 10,000 psi (700 bar) Maximum Delivery Pressure when disconnected from Dispenser

Lubricator Gun: 10,000 psi (700 bar) Maximum Delivery Pressure when disconnected from Dispenser INSTRUCTIONS-PARTS LIST 30 455 INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. Rev. C Supercedes B Hand-Operated Portable Grease Dispenser Buckshot Luber

More information

INSTRUCTIONS PARTS LIST This manual contains important warnings and information. READ AND RETAIN FOR REFERENCE

INSTRUCTIONS PARTS LIST This manual contains important warnings and information. READ AND RETAIN FOR REFERENCE INSTRUCTIONS PARTS LIST 308 493 This manual contains important warnings and information. READ AND RETAIN FOR REFERENCE Rev. A Second Gun Hose Kit 100 psi (6.9 bar) Maximum Working Pressure These kits include

More information

LUBRICATOR GUN INSTRUCTIONS-PARTS LIST. 10,000 psi (700 bar) Maximum Delivery Pressure. Detachable-type

LUBRICATOR GUN INSTRUCTIONS-PARTS LIST. 10,000 psi (700 bar) Maximum Delivery Pressure. Detachable-type INSTRUCTIONS-PARTS LIST 306 460 INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. Rev. E Supercedes D Detachable-type LUBRICATOR GUN 10,000 psi (700 bar)

More information

Page 1 of 17. Part# M0200 Rev.11 7/29/2016

Page 1 of 17. Part# M0200 Rev.11 7/29/2016 Part# M0200 Rev.11 7/29/2016 This manual contains important information concerning the installation and operation of the product listed above. Read manual thoroughly and keep for future reference INSTRUCTIONS

More information

GX-7A, GX-7 DI, and GX Spray Guns

GX-7A, GX-7 DI, and GX Spray Guns Operation, Parts, Service, Repair GX-7A, GX-7 DI, and GX-7 400 Spray Guns 311321M EN For use with non-flammable polyurethane foams, two-component coating systems (polyureas), and some two-component epoxy

More information

B14 AAA FINE FINISH SERIES PUMP OUTFIT

B14 AAA FINE FINISH SERIES PUMP OUTFIT PRODUCT INFORMATION B14 AAA FINE FINISH SERIES PUMP OUTFIT The B14 AAA pump system is an air assisted airless unit which combines airless and conventional or HVLP air atomization technologies to produce

More information

AIR MOTOR DRIVE

AIR MOTOR DRIVE SERVICE MANUAL EN 31-450 AIR MOTOR DRIVE 77-3140-R1.0 (9/2017) 1 / 8 In this part sheet, the words WARNING, CAUTION and NOTE are used to emphasize important safety information as follows: Hazards or unsafe

More information

Husky 307 Air-Operated Diaphragm Pumps

Husky 307 Air-Operated Diaphragm Pumps INSTRUCTIONS PARTS LIST 308 194 This manual contains important warnings and information. READ AND RETAIN FOR REFERENCE Rev. E Supersedes C and PCN D Husky 307 Air-Operated Diaphragm Pumps 100 psi (7 bar)

More information

H2O-C14 AAA FINE FINISH SERIES PUMP OUTFIT

H2O-C14 AAA FINE FINISH SERIES PUMP OUTFIT PRODUCT INFORMATION H2O-C14 AAA FINE FINISH SERIES PUMP OUTFIT The H2O-C14 AAA pump system is an air assisted airless unit which combines airless and conventional or HVLP air atomization technologies to

More information

Instructions Parts List

Instructions Parts List Instructions Parts List ALUMINUM AND STAINLESS STEEL Husky 1040 Air-Operated Diaphragm Pumps Aluminum Model Shown 120 psi (0.8 MPa, 8 bar) Maximum Fluid Working Pressure 120 psi (0.8 MPa, 8 bar) Maximum

More information

B14 AAA FINE FINISH SERIES PUMP OUTFIT

B14 AAA FINE FINISH SERIES PUMP OUTFIT PRODUCT INFORMATION B14 AAA FINE FINISH SERIES PUMP OUTFIT The B14 AAA pump system is an air assisted airless unit which combines airless and conventional or HVLP air atomization technologies to produce

More information

Instructions Parts List

Instructions Parts List Instructions Parts List ALUMINUM AND STAINLESS STEEL Husky 040 Air-Operated Diaphragm Pumps inch AODD pump for fluid transfer applications. For professional use only. See Models on page for a list of pump

More information

Model PRO 3500sc Electrostatic Air Spray Gun 65 kv, MANUAL GUN

Model PRO 3500sc Electrostatic Air Spray Gun 65 kv, MANUAL GUN INSTRUCTIONS-PARTS LIST This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. 307912 Rev. AC INSTRUCTIONS Model PRO 3500sc Electrostatic Air Spray Gun 65 kv, MANUAL GUN

More information

Pressure Roller with 24-inch Fixed Extension - For application of architectural paints and coatings -

Pressure Roller with 24-inch Fixed Extension - For application of architectural paints and coatings - Instructions Important Safety Instructions Read all warnings and instructions in this manual. Save these instructions. 311082D Pressure Roller with 24-inch Fixed Extension - For application of architectural

More information

Instructions Parts List

Instructions Parts List Instructions Parts List CIRCULATING, HIGH PRESSURE Automatic Air Assisted Spray Gun 308780J 4000 psi (8 MPa, 80 bar) Maximum Working Fluid Pressure 100 psi (0.7 MPa, 7 bar) Maximum Working Air Pressure

More information

Instructions Parts List

Instructions Parts List Instructions Parts List ALUMINUM AND STAINLESS STEEL Husky 040 Air-Operated Diaphragm Pumps Aluminum Model Shown 08479AL 0 psi (0.8 MPa, 8 bar) Maximum Fluid Working Pressure 0 psi (0.8 MPa, 8 bar) Maximum

More information

LIQUIDYNAMICS Oil Extractors

LIQUIDYNAMICS Oil Extractors LIQUIDYNAMICS Oil Extractors This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. Instruction & Parts Manual Model 24224T 6 gallon Oil Extractor Model 2420 21 gallon Oil

More information

BINKS SPRAY GUN EXTENSIONS

BINKS SPRAY GUN EXTENSIONS SERVICE MANUAL EN BINKS SPRAY GUN EXTENSIONS TROPHY "C", "EA", "EB", "EN", "HC", "HCVT", "SA", "SC" & "SCMBX" SERIES TROPHY "C" SERIES EXTENSIONS TROPHY "HC" SERIES EXTENSIONS TROPHY "EA" SERIES EXTENSIONS

More information

Athletic Field Painting Pointers Line Star Drawing Line Star Parts List 3-4. Spray Boom Drawing Stainless Steel Tank 6

Athletic Field Painting Pointers Line Star Drawing Line Star Parts List 3-4. Spray Boom Drawing Stainless Steel Tank 6 TABLE OF CONTENTS TITLE PAGE Athletic Field Painting Pointers 1 44-508 Line Star Drawing 2 44-508 Line Star Parts List 3-4 Spray Boom Drawing 5 40-127 Stainless Steel Tank 6 4085 Spray Gun 7 40-153 Gun

More information

Model PRO 3500hc Electrostatic Air Spray Gun 65 kv, HIGH CONDUCTIVITY, MANUAL GUN

Model PRO 3500hc Electrostatic Air Spray Gun 65 kv, HIGH CONDUCTIVITY, MANUAL GUN INSTRUCTIONS-PARTS LIST This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. 308018 Rev. W INSTRUCTIONS Model PRO 3500hc Electrostatic Air Spray Gun 65 kv, HIGH CONDUCTIVITY,

More information

PENTECH, INC. BD Spray Gun. Operating Manual Parts Manual May, 2008 Issue 1. Plural Component, Impingement Mixing, Mechanical Purge Spray Gun

PENTECH, INC. BD Spray Gun. Operating Manual Parts Manual May, 2008 Issue 1. Plural Component, Impingement Mixing, Mechanical Purge Spray Gun PENTECH, INC. Operating Manual Parts Manual May, 2008 Issue 1 Plural Component, Impingement Mixing, Mechanical Purge Spray Gun BD Spray Gun PENTECH, INC. 7256 21 st Street East Sarasota, FL 34243 Phone:

More information

AA1500 AIR-ASSISTED AIRLESS SPRAY GUN (WITH AA10 AIR AIR CAP AND FAN SIZE ADJUSTMENT FEATURE)

AA1500 AIR-ASSISTED AIRLESS SPRAY GUN (WITH AA10 AIR AIR CAP AND FAN SIZE ADJUSTMENT FEATURE) AA1500 AIR-ASSISTED AIRLESS SPRAY GUN (WITH AA10 AIR AIR CAP AND FAN SIZE ADJUSTMENT FEATURE) The following instructions provide the necessary information for the proper operation and preventive maintenance

More information

Proportioning Pumps INSTRUCTIONS PARTS LIST HYDRA-CAT FIXED RATIO. Available as Bare Pumps,* Wall-Mounted* or Free-Standing* Models CODE NUMBER

Proportioning Pumps INSTRUCTIONS PARTS LIST HYDRA-CAT FIXED RATIO. Available as Bare Pumps,* Wall-Mounted* or Free-Standing* Models CODE NUMBER INSTRUCTIONS PARTS LIST INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP IT FOR REFERENCE. First choice when quality counts. 308986 Rev. B HYDRA-CAT FIXED RATIO Proportioning

More information

3:1 Ratio President Pump

3:1 Ratio President Pump INSTRUCTIONS-PARTS LIST INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. 307 674 Rev. G Supersedes D and PCN F 3:1 Ratio President Pump 360 psi (25 bar)

More information

Multi-Spray Unit Air-Assisted Airless Spray Unit MSU-111N (13:1 Stand Mount) MSU-113N (13:1 Cart Mount) MSU-114N (13:1 Wall Mount)

Multi-Spray Unit Air-Assisted Airless Spray Unit MSU-111N (13:1 Stand Mount) MSU-113N (13:1 Cart Mount) MSU-114N (13:1 Wall Mount) Instruction Manual Multi-Spray Unit Air-Assisted Airless Spray Unit MSU-111N (13:1 Stand Mount) MSU-113N (13:1 Cart Mount) MSU-114N (13:1 Wall Mount) MSU-323N (17:1 Cart Mount) MSU-324N (17:1 Wall Mount)

More information

PRO Auto Xs Air Spray Gun

PRO Auto Xs Air Spray Gun Instructions/Parts List ELECTROSTATIC, FOR WATERBORNE COATINGS PRO Auto Xs Air Spray Gun 309457G EN Part No. 244591, Series A 100 psi (0.7 MPa, 7 bar) Maximum Air Inlet Pressure 100 psi (0.7 MPa, 7 bar)

More information

Installation & Operation Manual. IMPORTANT: This manual contains important information. READ AND KEEP FOR REFERENCE.

Installation & Operation Manual. IMPORTANT: This manual contains important information. READ AND KEEP FOR REFERENCE. Elecronic Preset Meter 2 Industrial Handheld Series Model EPM2-IND Standard Series IMPORTANT: This manual contains important information. READ AND KEEP FOR REFERENCE. IOM-139-02-EN (1-12) 53400-139 Rev.

More information

BINKS MODEL 460 LIGHTWEIGHT AUTOMATIC SPRAY GUN

BINKS MODEL 460 LIGHTWEIGHT AUTOMATIC SPRAY GUN SERVICE MANUAL EN BINKS MODEL 460 LIGHTWEIGHT AUTOMATIC SPRAY GUN AIR FLOW ADJUSTMENT Clockwise to reduce pressure; Counterclockwise to increase pressure. 1/2" DIA. MOUNTING HOLE FLUID NEEDLE ADJUSTMENT

More information

PROVEN QUALITY, LEADING TECHNOLOGY

PROVEN QUALITY, LEADING TECHNOLOGY Instructions Parts List Fluid Outlet Filter 303Z For filtering of finishing materials. For professional use only. Important Safety Instructions Read all warnings and instructions in this manual. Save these

More information

Instructions-Parts 3A2805M. environments psi (10.3 MPa, 103 bar) Maximum Working Fluid Pressure 80 psi (0.5 MPa, 5.5 bar) Maximum Air Pressure

Instructions-Parts 3A2805M. environments psi (10.3 MPa, 103 bar) Maximum Working Fluid Pressure 80 psi (0.5 MPa, 5.5 bar) Maximum Air Pressure Instructions-Parts InvisiPac GS35 Plug-Free Hot Melt Applicator 3A2805M EN For dispensing hot melt adhesive. For professional use only. Not for use in waterwash environments. Not approved for use in explosive

More information

ATTENTION! READ BEFORE ATTACHING THE AIR HOSE

ATTENTION! READ BEFORE ATTACHING THE AIR HOSE Binks SV50 HVLP GRAVITY FEED SPRAY GUN & TOUCHUP GUN ATTENTION READ BEFORE ATTACHING THE AIR HOSE HVLP AIR SUPPLY REQUIREMENTS FULL SIZE GUN: 30 PSI inlet pressure provides 10 PSI at the air cap. Consumes

More information

Check-Mate Displacement Pumps

Check-Mate Displacement Pumps Instructions - Parts Check-Mate Displacement Pumps 3375H EN With priming piston and Severe Duty or MaxLife rod and cylinder. For professional use only. Not for use in explosive atmospheres. Important Safety

More information

ATD PIECE HVLP SPRAY GUN SET INSTRUCTION MANUAL

ATD PIECE HVLP SPRAY GUN SET INSTRUCTION MANUAL ATD-6904 6 PIECE HVLP SPRAY GUN SET INSTRUCTION MANUAL Read this manual carefully and understand it completely. Retain manual for future use. Always follow safety precautions to prevent personal injury

More information

Husky 1040 Air-Operated Diaphragm Pumps

Husky 1040 Air-Operated Diaphragm Pumps Instructions - Parts List ACETAL, POLYPROPYLENE, AND PVDF Husky 040 Air-Operated Diaphragm Pumps 308443ZAD EN inch AODD pump for fluid transfer applications. For professional use only. Not approved to

More information

Husky 515/Husky 716 Drum Pump Kits and Packages

Husky 515/Husky 716 Drum Pump Kits and Packages C/ Maximiliano Thous, 22B. 46009, Valencia (España) Tlf: 902 304 36 Fax: 902 876 377 www.quilinox.com quilinox@quilinox.com Husky 55/Husky 76 Drum Pump Kits and Packages 3096D Important Safety Instructions

More information

MODEL NO & UP MODEL NO & UP MODEL NO & UP MODEL NO & UP MODEL NO.

MODEL NO & UP MODEL NO & UP MODEL NO & UP MODEL NO & UP MODEL NO. 9-0688 MODEL NO. 00-800 & UP MODEL NO. 0-800 & UP MODEL NO. 5-800 & UP MODEL NO. -800 & UP MODEL NO. 0-800 & UP SKID SPRAYER with the Centrifugal Pump FORM NO. 95-9095 SET-UP AND PARTS CATALOG SAFETY AND

More information

Instructions/Parts List. WB100 Isolation System and PRO Xs3 Spray Gun K ELECTROSTATIC, WATERBORNE, AIR SPRAY

Instructions/Parts List. WB100 Isolation System and PRO Xs3 Spray Gun K ELECTROSTATIC, WATERBORNE, AIR SPRAY Instructions/Parts List ELECTROSTATIC, WATERBORNE, AIR SPRAY WB00 Isolation System and PRO Xs3 Spray Gun 309293K Important Safety Instructions Read all warnings and instructions in this manual. Save these

More information

WARNING Carefully Read These Instructions Before Use

WARNING Carefully Read These Instructions Before Use DO NOT RETURN THIS SPRAYER TO STORE Call: 1-800-950-4458 Backpack Sprayer Use and Care Manual Manufactured for Northern Tool + Equipment Co., Inc. WARNING Carefully Read These Instructions Before Use Model

More information

AA4000 AIR-ASSISTED AIRLESS SPRAY GUN

AA4000 AIR-ASSISTED AIRLESS SPRAY GUN AA4000 AIR-ASSISTED AIRLESS SPRAY GUN II 2 G X The following instructions provide the necessary information for the proper operation and preventive maintenance of the Binks AA4000 Air-Assisted Airless

More information

USE and MAINTENANCE INSTRUCTION MANUAL AZ3 HTE2 AZ3 HTE2 HVLP GRAVITY. SPRAY GUN Series. en it fr es pt de se

USE and MAINTENANCE INSTRUCTION MANUAL AZ3 HTE2 AZ3 HTE2 HVLP GRAVITY. SPRAY GUN Series. en it fr es pt de se USE and MAINTENANCE INSTRUCTION MANUAL AZ3 HTE2 AZ3 HTE2 HVLP GRAVITY SPRAY GUN Series en it fr es pt de se TECHNICAL DATA Technical AZ3 HTE2 AZ3 HTE2 HVLP 1.0 80 180 1.3 10-15HTE 140 200 240 1.5 2.0 160

More information

INSTRUCTIONS-PARTS LIST

INSTRUCTIONS-PARTS LIST INSTRUCTIONS-PARTS LIST 308442 INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. Rev. G AUTOMATIC ELECTROSTATIC, HIGH CONDUCTIVITY Model PRO 5500hcAir Spray

More information

Instructions Parts List

Instructions Parts List Instructions Parts List POLYPROPYLENE AND PVDF Husky 50 Air-Operated Diaphragm Pumps 08550ZAC inch AODD pump for fluid transfer applications. For professional use only. Not approved to European explosive

More information

Husky Sanitary Series FDA-Compliant Diaphragm Pump

Husky Sanitary Series FDA-Compliant Diaphragm Pump Instructions/Parts List Husky Sanitary Series FDA-Compliant Diaphragm Pump 30958E 0 psi (0.8 MPa, 8 bar) Maximum Fluid Working Pressure 0 psi (0.8 MPa, 8 bar) Maximum Air Input Pressure * Model No. D7S

More information

INSTRUCTIONS-PARTS LIST 30:1 RATIO PRESIDENT HYDRA-SPRAY PUMP. Wall Mount TABLE OF CONTENTS. Rev. E Supersedes Rev. D

INSTRUCTIONS-PARTS LIST 30:1 RATIO PRESIDENT HYDRA-SPRAY PUMP. Wall Mount TABLE OF CONTENTS. Rev. E Supersedes Rev. D INSTRUCTIONS-PARTS LIST INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. 307 930 Rev. E Supersedes Rev. D Wall Mount 30:1 RATIO PRESIDENT HYDRA-SPRAY PUMP

More information

Installation & Operator s Manual

Installation & Operator s Manual Installation & Operator s Manual LS6 Liquid Spray System for SHPE1500, 2000 Style Spreaders Installation Instructions 1. Position Support (3013939) in truck s bed. Place 30 gal. Tank (#3014062) on support

More information

Husky Sanitary Series FDA-Compliant Diaphragm Pump

Husky Sanitary Series FDA-Compliant Diaphragm Pump Instructions/Parts List Husky Sanitary Series FDA-Compliant Diaphragm Pump 30958K 0 psi (0.8 MPa, 8 bar) Maximum Fluid Working Pressure 0 psi (0.8 MPa, 8 bar) Maximum Air Input Pressure Important Safety

More information

Zip-Tex Spray Gun. Instructions A. Model psi (0.86 MPa, 8.6bar) Maximum Working Pressure

Zip-Tex Spray Gun. Instructions A. Model psi (0.86 MPa, 8.6bar) Maximum Working Pressure Instructions Zip-Tex Spray Gun 311159A - For water-based materials only - (Consult your material supplier for Warnings and Application Requirements) Model 249458 125 psi (0.86 MPa, 8.6bar) Maximum Working

More information

Solvent Purge Plural Component Gun

Solvent Purge Plural Component Gun Instructions-Parts 30648C Solvent Purge Plural Component Gun 248597, Series A Solvent Purge Manual Spray Gun 248647, Series A Machine Mount Spray Valve with Manual Solvent Purge 248603, Series A Standard

More information

Hydraulic Transmission Jack, Telescopic

Hydraulic Transmission Jack, Telescopic Operating Instructions & Parts Manual Hydraulic Transmission Jack, Telescopic Model 4000 400 (Air Operated) Capacity 000 lbs. 000 lbs. Model 4000 Model 400 U.S. Patent No. 6,02,377! This is the safety

More information

ULTIMATE Plus+ 600 Airless Paint Sprayer

ULTIMATE Plus+ 600 Airless Paint Sprayer OWNER S MANUAL 820 204 Rev. K Supercedes Rev. G, H & J This manual contains important warnings and information. READ AND RETAIN FOR REFERENCE ELECTRIC, 120 VAC ULTIMATE Plus+ 600 Airless Paint Sprayer

More information

Displacement Pump Used in the Ultra Max 695 Sprayers 3000 psi (207 bar, 21 MPa) MAXIMUM WORKING PRESSURE

Displacement Pump Used in the Ultra Max 695 Sprayers 3000 psi (207 bar, 21 MPa) MAXIMUM WORKING PRESSURE INSTRUCTIONS-PARTS LIST INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. 308815 Rev. J Displacement Pump Used in the Ultra Max 695 Sprayers 3000 psi (207

More information

3:1 Ratio President Pump

3:1 Ratio President Pump Instructions Parts List 3:1 Ratio President Pump 307674N * * * * Used for transfer, supply, and recirculation of compatible fluids. 360 psi (2.5 MPa, 25 bar) Maximum Fluid Working Pressure 120 psi (0.8

More information

INSTRUCTIONS-PARTS LIST

INSTRUCTIONS-PARTS LIST INSTRUCTIONS-PARTS LIST INSTRUCTIONS This manual contains important warnings and information. READ AND KEEP FOR REFERENCE. First choice when quality counts. 307 620 Rev. M Supersedes J and PCN K PORTABLE

More information

ATD MM TOUCH UP GUN W/CUP INSTRUCTION MANUAL

ATD MM TOUCH UP GUN W/CUP INSTRUCTION MANUAL ATD-6903 1.0MM TOUCH UP GUN W/CUP INSTRUCTION MANUAL Read this manual carefully and understand it completely. Retain manual for future use. Always follow safety precautions to prevent personal injury and/or

More information

Airless Spray Gun. Instructions Parts List H. Model , Series H psi (21.0 MPa, 210 bar) Maximum Working Pressure

Airless Spray Gun. Instructions Parts List H. Model , Series H psi (21.0 MPa, 210 bar) Maximum Working Pressure Instructions Parts List Airless Spray Gun 306796H Model 206408, Series H 3000 psi (21.0 MPa, 210 bar) Maximum Working Pressure Important Safety Instructions Read all warnings and instructions in this manual.

More information

Instructions Parts List

Instructions Parts List Instructions Parts List ALUMINUM AND STAINLESS STEEL Husky 590 Air-Operated Diaphragm Pumps 0844ZAB.5 inch AODD pump for fluid transfer applications. For professional use only. See Models on page for a

More information

Instructions-Parts 3D150, 3D350, 4D150, Diaphragm Pump G EN

Instructions-Parts 3D150, 3D350, 4D150, Diaphragm Pump G EN Instructions-Parts Endura-Flo 3D150, 3D350, 4D150, and 4D350 Diaphragm Pump 333015G EN Used to pump waterborne and solvent-based paints and catalysts. For professional use only. Important Safety Instructions

More information

Instructions Parts List

Instructions Parts List 06372 Instructions Parts List STAINLESS STEEL, AUTOMATIC Hydra Spray Guns, less tip 306815L For Automatic, Airless, Circulating, and Non Circulating Systems 3000 psi (21 MPa, 210 bar) Maximum Working Pressure

More information

PROVEN QUALITY. LEADING TECHNOLOGY.

PROVEN QUALITY. LEADING TECHNOLOGY. Instructions Stainless Steel, Air Operated Dispensing Valve 306715M EN 3000 psi (21 MPa, 210 bar) Maximum Working Pressure Model No. 205612, Series B Without seat or fluid needle. Model No. 205435 Includes

More information

Heavy Duty Sprayer Owners Manual Model MS-O

Heavy Duty Sprayer Owners Manual Model MS-O Heavy Duty Sprayer Owners Manual Model MS-O Table of Contents Warranty 4 Warning 5 Assembly and Preparation 6 Operation 7 Cleaning and Storage 7 Standard Spray Gun & Parts List 8 Trigger Style Spray Gun

More information

Calcium Chloride Pump

Calcium Chloride Pump Parts List For Calcium Chloride Pump Model 10509 Calcium Chloride Pump ITEM PART NO. ITEM PART NO. NO. NO. REQ D DESCRIPTION NO. NO. REQ D DESCRIPTION 1 10537 2 Calcium Hose 10 x ¾ x 1 13 10565 1 Nipple,

More information

ATD MM PRIMER GUN W/CUP INSTRUCTION MANUAL

ATD MM PRIMER GUN W/CUP INSTRUCTION MANUAL ATD-6902 1.8MM PRIMER GUN W/CUP INSTRUCTION MANUAL Read this manual carefully and understand it completely. Retain manual for future use. Always follow safety precautions to prevent personal injury and/or

More information

Model For petroleum products and other fluids compatible with aluminum and buna-n seals.

Model For petroleum products and other fluids compatible with aluminum and buna-n seals. Instructions - Parts List Piston Hand Pump 311308C Model 260407 For petroleum products and other fluids compatible with aluminum and buna-n seals. Model 260406 For herbicides and other chemicals or fluids

More information

#9040 FUEL TANK SWEEPER

#9040 FUEL TANK SWEEPER #9040 FUEL TANK SWEEPER INSTRUCTION MANUAL FILTERS AND REMOVES FINE BIO-CONTAMINANTS, ALGAE, ETC. SWEEPING PROCESS REMOVES LARGE CONTAMINANTS FROM OIL TANKS SUCH AS RUST, WATER, CRUDE AND DIRT CIRCULATES

More information

Merkur Spray Packages

Merkur Spray Packages Instructions - Parts List Merkur Spray Packages 309463N Important Safety Instructions Read all warnings and instructions in this manual. Save these instructions. TI20A TI202A TI203A II 2 G Contents Manual

More information

MicroCoat. System Operating Manual MC2000 Series. MC785, MC785-WF Spray Valves. US: UK: Mexico:

MicroCoat. System Operating Manual MC2000 Series. MC785, MC785-WF Spray Valves. US: UK: Mexico: MicroCoat System Operating Manual MC2 Series MC785, MC785-WF Spray Valves A NORDSON COMPANY US: 8-498-8865 UK: 8 585733 Mexico: 1-8-556-3484 Introduction The MicroCoat System provides precise lubrication

More information

GRAVITY FEED SPRAY GUN & CUP SPECIFICATIONS. Operating Instructions Warning Information Parts Breakdown. Fluid Orifice mm. Air Inlet:...

GRAVITY FEED SPRAY GUN & CUP SPECIFICATIONS. Operating Instructions Warning Information Parts Breakdown. Fluid Orifice mm. Air Inlet:... Operating Instructions Warning Information Parts Breakdown SPECIFICATIONS Fluid Orifice... 1.4mm Air Inlet:...1/4 NPT Rec. Max. Inlet Pressure:...50 PSI CFM:... 3.1 at 50 PSI Nozzle Pressure... 10 PSI

More information

Instructions Parts List

Instructions Parts List Instructions Parts List DOUBLE ACTING Falcon and Falcon II Air Motors 08995E Part No. 41504, Series C Falcon Air Motor 150 psi (1.0 MPa, 10 bar) Maximum Air Input Pressure Part No. 41505, Series C Falcon

More information

DELUXE TELESCOPING LANCE ASSEMBLY

DELUXE TELESCOPING LANCE ASSEMBLY DELUXE TELESCOPING LANCE ASSEMBLY Products Part # Lenght Inlet Outlet 27.0080 18 3/8 Plug 1/4" QC F 27.0082 24 3/8 Plug 1/4" QC F The product come supplied with: - Non Molded Extension Wand M22 Male Inlet

More information

50:1 Grease Pump Kits

50:1 Grease Pump Kits TM INS680A Published: 6/0/00 Revised 7/8/06 50: Grease Pump Kits Models L680A Read the following precautions and instructions before you begin assembly or using. Failure to comply with these instructions

More information

FRP SystemOne GELCOATER OPERATION MANUAL. MAGNUM VENUS PRODUCTS Operation Manual. Part No. M Revision

FRP SystemOne GELCOATER OPERATION MANUAL. MAGNUM VENUS PRODUCTS Operation Manual. Part No. M Revision 1300-1-1 GELCOATER OPERATION MANUAL MAGNUM VENUS PRODUCTS Operation Manual Part No. M1300-1-1 Revision 04.26.01 Operation Manual Unit Information Unit # Type Of: Power Cylinder Metering Pump Gun Fluid

More information

50:1 Ratio Fire-Ball Pumps

50:1 Ratio Fire-Ball Pumps INSTRUCTIONS PARTS LIST 306 517 This manual contains important warnings and information. READ AND RETAIN FOR REFERENCE Rev. S Supersedes P and PCN R 50:1 Ratio Fire-Ball Pumps FOR LUBRICATING PRODUCTS

More information

2:1 Ratio Monark Pump

2:1 Ratio Monark Pump Instructions Parts List 2:1 Ratio Monark Pump 200 psi (1.4 MPa, 14 bar) Maximum Fluid Working Pressure 100 psi (0.7 MPa, 7 bar) Maximum Air Input Pressure 307985K Part No. 223185, Series C 55 Gallon (200

More information

CAUTIONS AND WARNINGS

CAUTIONS AND WARNINGS FIREWALL FORWARD FUEL LINE KITS For 1996-2000 Honda Civic Equipped with B-Series Engine INSTALLATION INSTRUCTIONS PLEASE study these instructions carefully before beginning this installation. Most installations

More information

Fast-Flo Air Motor 12.5 bar (1.25 MPa, 180 psi) Maximum Air Working Pressure

Fast-Flo Air Motor 12.5 bar (1.25 MPa, 180 psi) Maximum Air Working Pressure 03652 Instructions Parts List Fast-Flo Air Motor 12.5 bar (1.25 MPa, 180 psi) Maximum Air Working Pressure 307456S Model 215963, Series A 101.6 mm (4 in.) stroke NOTE: To replace Air Motor 215963, order

More information

Instructions Parts List

Instructions Parts List Instructions Parts List ACETAL Husky 515 Air Operated Dual Inlet Diaphragm Pump 100 psi (0.7 MPa, 7 bar) Maximum Fluid Working Pressure 100 psi (0.7 MPa, 7 bar) Maximum Air Input Pressure Part No. 243669,

More information

GX-7A, GX-7 DI, and GX Spray Guns

GX-7A, GX-7 DI, and GX Spray Guns Operation, Parts, Service, Repair GX-7A, GX-7 DI, and GX-7 400 Spray Guns 311321B For use with non-flammable polyurethane foams, two-component coating systems (polyureas), and some two-component epoxy

More information

President Pump WITH PRIMING PISTON

President Pump WITH PRIMING PISTON Instructions Parts List President Pump WITH PRIMING PISTON 306746K 24:1 Ratio Models 4320 psi (29.8 MPa, 298 bar) Maximum Fluid Working Pressure Part No. 205791, Series E 5 & 10 gallon (19 & 38 liter)

More information

Plural Component, Impingement Mix Mechanical Purge Spray Gun

Plural Component, Impingement Mix Mechanical Purge Spray Gun Instructions-Parts 309856P Plural Component, Impingement Mix Mechanical Purge Spray Gun For use with non-flammable foam and polyurea. Not for use in explosive atmospheres. 3500 psi (24.2 MPa, 242 bar)

More information

Todd Gas Caddy Assembly Instructions

Todd Gas Caddy Assembly Instructions Todd Gas Caddy WARNINGS AND INSTRUCTIONS FOR GASOLINE USE PLEASE READ ALL OF THIS INFORMATION DANGER EXTREMELY FLAMMABLE VAPORS CAN EXPLODE HARMFUL OR FATAL IF SWALLOWED! Vapors can cause flash fire.!

More information

695 Standard Premium Standard Premium Standard * Premium *

695 Standard Premium Standard Premium Standard * Premium * Repair Ultimate Mx II 695/795/1095/1595 Airless Sprayers 3300 psi (227 bar, 22.7 MPa) Maximum Working Pressure 309942 Rev. F Vac Model Standard/ Premium 695 Standard 826048 826047 Premium 826041 826040

More information

Fuel Meter. Instructions - Parts List. Contents B. Model , measures in gallons Model , measures in liters. For metering fuels.

Fuel Meter. Instructions - Parts List. Contents B. Model , measures in gallons Model , measures in liters. For metering fuels. Instructions - Parts List Fuel Meter 311309B For metering fuels. 80 psi (0.55 MPa, 5.5 bar) Maximum Working Pressure Model 260405, measures in gallons Model 260414, measures in liters Important Safety

More information